

T E S T C E R T I F I C A T E

ST-09-12-10-02

- Product:** DPL-laminate floor covering, Product group 31, thickness 6 - 12 mm
- Customer:** Kronoflooring GmbH Lampertswalde/Dresden
Mühlbacher Straße 1
01561 Lampertswalde
- Order/
Test method** External quality control of selected properties on a laminate floor covering
according to EN 13329
- Test report:** 279268
- Test result:**
- General requirements according to table 1 fulfilled of the geometric properties surface soundness, residual indentation and dimensional variations after changing in relative humidity
 - The classification requirements of the following levels of use are fulfilled:

Resistance against abrasion:	classes 21 - 23, 31
Resistance against impact:	classes 21 - 23, 31
Resistance against staining:	classes 21 - 23, 31 - 33
Thickness swelling:	classes 21 - 23, 31 - 33
Resistance against soft chair rolls:	classes 21 - 23, 31 - 33
Resistance against movement of a furniture leg:	classes 21 - 23, 31 - 33

Dresden, 10.12.2009



Head of laboratory



Engineer in charge